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 Intertek Testing Services Taiwan Ltd. 
8F., No. 423, Ruiguang Rd., Neihu District, Taipei 114690, Taiwan, R.O.C. 

全國公證檢驗股份有限公司 
114690 台北市內湖區瑞光路 423 號 8 樓 

Tel: (+886-2) 6602-2888．2797-8885 Fax: (+886-2) 6602-2405  
 

Applicant: PT BERKAT UNGGUL PRATAMA Date Issued : Mar 14, 2025 
 KOMPLEK CITTA GRAHA 

JL. PANJANG NO. 26 BLOK 2L, KEDOYA 
SELATAN, KEBON JERUK, JAKARTA BARAT 
ATTN: ENDANG MAWARNI S 

 

 
Sample Description: 

One (1) group of submitted samples said to be : 
Sample Description : ( IKAT, VIVA, SOLARA, NAVARA) - SYNTHETIC LEATHER 
Order/Style No. : ALL STYLE 
Buyers Company Name : PT BERKAT UNGGUL PRATAMA 
Country of Destination : All Country 
Country of Origin : Taiwan 
Testing Stage : Production Sample 
Date Sample Received : Mar 04, 2025 
Date Test Started  : Mar 04, 2025 
   

 
Test Conducted: 

As requested by the applicant, for details please refer to attached pages.   
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1. Antibacterial Activity Test 

 
As per AATCC TM147-2011(2016)e 
Test Organism : Staphylococcus aureus (ATCC 6538) 

Klebsiella pneumoniae (ATCC 4352) 
Sterilization Of Sample Before Test   : No Sterilization 
Incubation Temperature  : 37±2℃ 
Incubation Period : 18 - 24 Hours 
Agar Medium : Nutrient Agar 
Tested Sample Size : 25×50mm 

 
Result : 

 
Test Organism  Test Side Result 

Staphylococcus aureus 
 (ATCC 6538) Blue side Inhibition of growth beneath the specimen only.  

(Without clear zone) 

Klebsiella pneumoniae 
(ATCC 4352) Blue side Inhibition of growth beneath the specimen only.  

(Without clear zone) 

 
Remark : Clear zone = Clear area of no growth of a microorganism 

 
As per applicant’s provide Reference Rating 

Result Anti-Bacterial Activity 
Growth of test miroorganism was observed directly 

underneath the tested specimen 
Not Acceptable 

No growth of test miroorganism was observed 
directly underneath the tested specimen 

Acceptable 

 
         Comment:  

Staphylococcus aureus  (ATCC 6538) Acceptable 
Klebsiella pneumoniae (ATCC 4352) Acceptable 
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End of Report 
 

Except where explicitly agreed in writing, all work and services performed by Intertek is subject to our standard Terms and Conditions which can be obtained at our website: http://www.intertek-
twn.com/terms/. Intertek's responsibility and liability are limited to the terms and conditions of the agreement. 
 
This report is made solely on the basis of your instructions and / or information and materials supplied by you and provide no warranty on the tested sample(s) be truly representative of the 
sample source. The report is not intended to be a recommendation for any particular course of action, you are responsible for acting as you see fit on the basis of the report results. Intertek is 
under no obligation to refer to or report upon any facts or circumstances which are outside the specific instructions received and accepts no responsibility to any parties whatsoever, following the 
issue of the report, for any matters arising outside the agreed scope of the works. This report does not discharge or release you from your legal obligations and duties to any other person. You 
are the only one authorized to permit copying or distribution of this report (and then only in its entirety). Any such third parties to whom this report may be circulated rely on the content of the 
report solely at their own risk. 
Reporting Statements of Conformity: Please note that the test results contain statement of conformity with the decision rules which are based on the specifications of customers, regulations 
and standards, and does not consider measurement uncertainty. 
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APPLICANT :  PT BERKAT UNGGUL PRATAMA 
 KOMPLEK CITTA GRAHA 
 JL. PANJANG NO.26 BLOK 2L, KEDOYA 
 SELATAN, KEBON JERUK, JAKARTA BARAT  
 
 ATTN: ENDANG  
 

DATE   : APRIL 17, 2023 

 

 
SUBMITTED SAMPLE SAID TO BE: 
SAMPLE DESCRIPTION : FABRIC OF NUVRINO 
BUYERS COMPANY NAME : PT BERKAT UNGGUL PRATAMA  
COUNTRY OF ORIGIN : CHINA, TAIWAN, INDONESIA  
TESTING STAGE : PRODUCTION SAMPLE 
************************************************************************************************ 

 
TESTS CONDUCTED: 

AS REQUESTED BY THE APPLICANT, FOR DETAILS REFER TO ATTACHED PAGES. 
************************************************************************************************ 

 
CONCLUSION: 

TESTED SAMPLE STANDARD  RESULT 

SUBMITTED SAMPLE CALIFORNIA TECHNICAL BULLETIN 117-2013 SECTION 1 FOR 
TESTING OF COVER FABRIC MATERIAL USED IN UPHOLSTERED 
FURNITURE 

 PASS 

             *********************************************************************************************** 
Remark: 
 Test was conducted with red color as top surface per client confirmation. (See EXH. #1-2) 
 
PREPARED AND CHECKED BY: 
FOR INTERTEK INDONESIA 
 

  
TAUFIQ URAKHMAN 
HARDLINE LAB MANAGER 
RT/AK/IA/RM/IS/DN 

 

TEST REPORT 

mailto:hardlines.indonesia@intertek.com
http://www.intertek.com/
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Tests Conducted: 
 

1 Flammability Test (California Technical Bulletin 117-2013 Section 1: Cover Fabric Test): 
 

Test Method 
 
The apparatus and method of testing were those described in California Technical Bulletin 117-2013, Section 1, for 
measuring the tendency of upholstery cover fabric to smolder and contribute to fire propagation, when subjected to a 
smoldering ignition source. 
 
Pass/Fail Criteria 
 
A cover fabric is considered pass or fail based on following criteria: 
 
1. A single mock-up test specimen fails to meet the requirements of this test procedure if any of the following criteria occurs:  
     a)  The mock-up test specimen continues to smolder after the 45 minutes test duration; 
     b)  A vertical char length (measured as described in step 11.9 of ASTM E1353-08a ε1) of more than 1.8 inches (45 mm)    
           develops on the cover fabric.  
     c)  The mock-up test specimen transitions to open flaming.  
 
2. The cover fabric passes the test if three mock-up specimens pass the test. i.e., the cigarettes burn their full length and the 

mock-ups are no longer smoldering. 
3. If more than one specimen fails, the cover fabric fails the test.  
4. If any one of the three initial specimens fails, repeat the test on additional three specimens.  
5. If all three additional specimens pass the test, the cover fabric passes the test. If any one of the additional          

three specimens fails, the cover fabric fails the test.  
 
 Test Result: 
 

Initial Test  
Vertical Char length 

(Inches) 
Mock-up specimen 

continues to 
smoulder After 45 

Minutes 

Mock-up test 
specimen transitions 

to open flaming 

Test Result 

Specimen 1 0.4 No No Pass 

Specimen 2 0.4 No No Pass 

Specimen 3 0.5 No No Pass 

 Conditioning: At least 24 hours in an atmosphere having a temperature of 21° ± 3 °C (70° ± 5 °F) and less than 55% relative 
 humidity 
 

Conditioning : Temp 20°C, RH 50% 
Air Flow Rate Prior to test : 0.1 m/s 
Air Flow Rate After test : 0.1 m/s 

 
 Remark: No = Was not observed 
 
 
 

mailto:hardlines.indonesia@intertek.com
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Date Sample Received         : April 11, 2023 
Date Modified           : April 17, 2023 
 Testing Period : April 11, 2023 to April 17, 2023 

 
 ***************************************************************************************************** 

        END OF REPORT 
 
This report is made solely on the basis of your instructions and/or information and materials supplied by you. It is not intended to be a recommendation for any particular course of action. Intertek 
does not accept a duty of care or any other responsibility to any person other than the Client in respect of this report and only accepts liability to the Client insofar as is expressly contained in the 
terms and conditions governing Intertek's provision of services to you. Intertek makes no warranties or representations either express or implied with respect to this report save as provided for 
in those terms and conditions. We have aimed to conduct the Review on a diligent and careful basis and we do not accept any liability to you for any loss arising out of or in connection with this 
report, in contract, tort, by statute or otherwise, except in the event of our gross negligence or wilful misconduct. 
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Product Photo 

 

   
EXH 1 EXH 2 EXH 3 
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